
RYOBI
18 VOLT LAWN MOWER

ITEM NO.  P1104
MANUFACTURING NO. 099323001

REPAIR SHEET

TECHTRONIC INDUSTRIES POWER EQUIPMENT
P.O. Box 1288, Anderson, SC 29622 USA
1-800-860-4050  •  www.ryobitools.com



RYOBI 18V LAWN MOWER − MODEL NO. P1104

2

34
5

6
7

8
9

101112

1316

18

19

20

21

2
1

14

15

15

17

78

79

87

14

22

23

24

2526

29

30 31

81  
86

84

32

3

34

33

89

80

35
36

52
53

77

22

23
242827

43

54
55 56

58

59
60

61

62

1

63

69

73
74

75

76
71

70

65

57

72

52

53

52

52

7254

3

3
66

67
68

40

42

44

49

50
51

41

38

39

37 46

45

3

47

858388 82

3

3

3

3

48

3

3
3

643



RYOBI 18V LAWN MOWER − MODEL NO. P1104

3

The model number will be found on a label attached to the housing. Always mention the model number in 
all correspondence regarding your LAWN MOWER or when ordering replacement parts.

PARTS LIST

	 47	 996652001	 Mulch Plug...................................... 1
	 48	 996618001	 Rear Door....................................... 1
	 49	 996611001	 Torsion Spring................................. 1
	 50	 996650001	 Rear Door Shaft.............................. 1
	 51	 996617001	 Rentention Clip............................... 2
	 52	 996620001	 Bearing Clamp................................ 4
	 53	 996647001	 Rear Wheel..................................... 2
	 54	 996661001	 Axle Press Plate.............................. 4
	 55	 996616001	 Rear Axle........................................ 1
	 56	 996654001	 Axle Bracket................................... 1
	 57	 996667001	 Counter Weight............................... 1
	 58	 996657001	 Grass Comb (Right)........................ 1
	 59	 996673001	 Deck............................................... 1
	 60	 996664001	 Grass Comb (Left).......................... 1
	 61	 996676001	 Deck Insert..................................... 1
	 62	 996662001	 Adjustment Link Bar....................... 1
	 63	 996659001	 Connector....................................... 2
	 64	 996674001	 Metal Plate Support........................ 1
	 65	 996666001	 Tension Spring................................ 1
	 66	 996656001	 Spring Washer................................ 1
	 67	 996671001	 Blade Washer................................. 1
	 68	 996670001	 Blade Holder................................... 1
	 69	 996675001	 Blade.............................................. 1
	 70	 996668001	 Blade Mounting Plate..................... 1
	 71	 996660001	 Flange Hex Nut (M10 x 1.25) ......... 1
	 72	 996604001	 Front Wheel.................................... 2
	 73	 996672001	 Front Axle....................................... 1
	 74	 996665001	 Metal Pin......................................... 1
	 75	 996655001	 Adjust Lever.................................... 1
	 76	 996669001	 Lock Pin.......................................... 2
	 77	 996663001	 Left Housing................................... 1
	 78	 996658001	 Bag Assembly................................. 1
	 79	 918016014	 Start Key Hang Tag......................... 1
	 80	 940705397	 Ryobi Logo Label (Front)................ 1
	 81	 940705398	 Start Key Warning (ENG)................ 1
	 82	 940705400	 Warning Icon Label (#1).................. 1
	 83	 940851354	 Warning Icon Label (#2).................. 1
	 84	 940851338	 Feature Label (Right)...................... 1
	 85	 940851339	 Feature Label (Left)......................... 1
	 86	 940851355	 Warning Label (FR/SP)................... 1
	 87	 940851356	 Starting Instructions Label.............. 1
	 88	 941588225	 Data Label (#1)................................ 1
	 89	 941588226	 Data Label (#2)................................ 1

		  Not Shown:
		  995000344	 Operator’s Manual
		  6-12-18 
		  (Rev:01)

	 1	 996607001	 Screw (M4.2 x 12 mm) ................... 4
	 2	 996600001	 Socket Cover.................................. 1
	 3	 996603001	 Screw (M4.2 x 15 mm).................. 34
	 4	 996605001	 Partition Plate................................. 1
	 5	 996609001	 Lower Control Cover...................... 1
	 6	 996602001	 Switch Trigger (Left)........................ 1
	 7	 996601001	 Switch Trigger (Right)..................... 1
	 8	 996606001	 Anti-Self Locking Switch................ 1
	 9	 996608001	 Switch Cover.................................. 1
	 10	 996612001	 Upper Control Cover...................... 1
	 11	 996624001	 Compression Spring....................... 1
	 12	 996636001	 Switch Button................................. 1
	 13	 996653001	 Handle Assembly............................ 1
	 14	 996614001	 Cord Clip........................................ 2
	 15	 996644001	 Screw (M3 x 16 mm)....................... 2
	 16	 996642001	 Cord Assembly............................... 1
	 17	 996615001	 Corrugated Pipe............................. 1
	 18	 996610001	 Bolt (M6 x 49 mm).......................... 2
	 19	 996619001	 Lower Right Tube............................ 1
	 20	 996643001	 Triangle Knob.................................. 2
	 21	 996623001	 Lower Left Tube.............................. 1
	 22	 996627001	 Cutting Adjustment Button............. 2
	 23	 996625001	 Compression Spring....................... 2
	 24	 996630001	 Lock Pin.......................................... 2
	 25	 996633001	 Right Housing................................. 1
	 26	 996649001	 Upper Cover Handle....................... 1
	 27	 996638001	 Torsion Spring................................. 1
	 28	 996629001	 Compression Spring....................... 1
	 29	 996646001	 Button............................................. 1
	 30	 996635001	 Battery Cover.................................. 1
	 31	 996626001	 Key Assembly................................. 1
	 32	 996641001	 Upper Housing............................... 1
	 33	 996631001	 Power Connector............................ 1
	 34	 996622001	 Inner Wire Assembly....................... 1
	 35	 996639001	 Rubber Pad.................................... 2
	 36	 996632001	 Power Connection Flap Cover....... 1
	 37	 996645001	 Screw (M3 x 12 mm)....................... 4
	 38	 996637001	 Washer............................................ 2
	 39	 996651001	 Deck Motor Controller 
			   Circuit Board................................... 1
	 40	 996640001	 Lock Nut (M6)................................. 3
	 41	 996634001	 Washer (ID6 x OD14 x 1.5t)............ 6
	 42	 996648001	 Bolt (M6 x 25 mm, Hex Hd.)........... 3
	 43	 996677001	 Cord Clamp.................................... 1
	 44	 996628001	 DC Motor........................................ 1
	 45	 996621001	 Pressure Plate................................. 1
	 46	 996613001	 Trailing Shield................................. 1

	 KEY	 PART 
	 NO.	 NUMBER	 DESCRIPTION	 QTY

	 KEY	 PART 
	 NO.	 NUMBER	 DESCRIPTION	 QTY



RYOBI 18V LAWN MOWER − MODEL NO. P1104

4

WIRING DIAGRAM

SWITCH

CONNECTOR
CONNECTOR

CIRCUIT BOARD
ASSEMBLY

CONTACT PLATE

MOTOR

KEY HOLDER


